McCULLOCH
KART

INTERCHANGEABLE PARTS
SUGGESTED PRICE LIST

MeCTTLI.OCE CORPORATTON
8101 West Century Boulevard,
Los Angeles 45, California

COPYRIGHT — 1962 McCULLOCH CORPORATION ADV 7006




KART INTERCHANGEABLE PARTS
AND SUGGESTED PRICE LIST

Suggested
List

Part
Number

Description

Used on Models

Dealer
Sugpgested

Price Stc;::ig:ng
F-1 R-1 Cc-1 100 200 300 c-2 5 25
13163A 13163 Axle Assy - Front X 1
8.95 |13163A | Axle Assy - Front X %
15 (13167 Arm - Steering X X X X X X X 1 ]
.65 (13176 Housing - Shock mount X X x X X 2 6
8.00 |13178A | Mount Assy - Engine X X X X X 2 8
3o (13179 Spacer - Lower X X 1 2
4,35 |13184 Spindle Assy - L.H. X 1 4
4,35 13185 Spindle Assy - R.H. X 1 4
* 113188 Pan - Floor X
13192A |13192 Tank Assy - Fuel X X 2
11,80 [13192A | Tank Assy - Fuel X 2
13198A |13198 Cap - Filler X X X 3 | 15
.75 [13198A | Cap - Filler x X X s B
2.60 {13202 Pedal X b 4 X X X X b4 2 |10
5.00 {13206 Wheel - Front half X X X x X X X 2 |10
.45 |13207 Fitting - Guard mount X X 15 10
6.90 {13208 Wheel - Inner X X X X X X X 2 1310
6.90 {13209 Wheel - Outer X b< X b'e X X X 2 |10
.75 {13216 Mount - Rubber shock X X X X X 2 |10
.25 (13222 Spacer - Cup X X 2 |10
13229A [13229 Mount Assy - Shock X 1 5
21.25 [13229A | Mount Assy - Shock x 1 5
.70 (13241 Hose - Fuel X X X X b '3 5 |20
1.65 |13242 Rod - Tie X be X X X X X 1 5
.15 |13245 Retainer - Dust X X X X x 1 5
.50 [13248 Bolt - Special 1/2-20 X X X X X X X 2 |10
.10 | 13249 Screw - Special ¥ X x x x % X 8 |30
1.55 (13251 Key - Brake >:4 2 8
.85 |13252 Key - Rear wheel X 2 8
.30 {13257 Lever - Throttle be X X 2 4
13258A [13258 Control Assy - Throttle X 2 4
1.10 [13258A | Control Assy - Throttle X X 2 4
1.45 {13262 Shaft Assy - Carburetor control X X 1 2
.35 |13266 Rod - Carburetor control X X X X X s o I
.50 [13267 Link - Throttle x x 9 4
.00 (13268 Washer - Special * X X e 6 |12
65.00 {13270 Frame & Pan Assy X 1
7.80 |13272 Axle Assy - Front X 1
5.95 |13277 Aluminum Driven Sprocket -
80 tooth X X X X 2
4.75 |13279 Packaged Chain Kit - No. 35 X X X X X X aF 510
.75 113280 Guard - Kart chain X x X X X 2 4
6.05 |13281 Ribbed Tire - 10-inch X 2
7.05 (13282 Knobby Tire X X b'e 3% 2
13640 (13283 Tube - 10-inch X 6
13641 13284 Tube - 10-inch X 6
13285A (13285 Housing - Brake actuating X ,
2.10 |13285A | Housing - Brake actuating X X X X X X 1 4
2.05 |13286 Housing - Disc X 1. 4
1.40 (13287 Shaft Assy - Brake X 1 3
.15 [13289 Spring - Brake X X X X X X 2 4
1.10 |13291 Cam - Actuating X X X X be X 1 3
1.70 (13292 Disc Assy - Brake X 4 8
13.75 |13297A | Wheel Assy - Steering % X X X 3 2
.30 |13298 Holder - Medallion X X X X X x e 2
1.15 [13299 Medallion - Kart X X X X b< X bie 2
.50 [13301 Arm - Lever be X X X X X 1 4
.60 [13307 Lock Assy - Chain guard X X 2
5.00 |13309 Floor Mat X 1 2
13.20 (13321 Axle - Rear x 1 3

*Price not available at time of publication

O



KART INTERCHANGEABLE PARTS
AND SUGGESTED PRICE LIST

Suggested Dealer
:I;iscte Nv.l:l:l;er Description Used on Models SSL'IE%EL?
F-1 R-1 c-1 100 200 300 c-2 5 25
8.00 (13322 Brake Disc Assy b4 X X X 1 2
2.60 [13323 Hub X X X X X 2 6
4.40 (13324 Disc X X X X X X 2 6
.35 |13325 Master Link - No. 25 chain x X X X X X x 6 |12
.50 13328 Strip - Pad ret. bumper X 1
4.30 |13329 Bumper Channel - Front and
i rear X 1
76.30 |13331A | Frame Assy - Complete % 1
13334A |13334 Bumper Assy - Front X
13334B |13334A | Bumper Assy - Front X
17.50 |13334B | Bumper Assy - Front X X 1
13335A |13335 Bumper Assy - Rear x 1
22.30 |13335A | Bumper Assy - Rear X X 1
1.50 | 13340 Tie Strap - Rear bumper X x 9
13342A [13342 Mount - Engine b ¢ 1
1.95 |13342A | Mount - Engine X 1
13343A |13343 Sprocket Assy - 80-tooth e
16.95 |13343A | Sprocket Assy - 80-tooth X X 2
3.00 | 13344 Hub - Sprocket X X 2 4
3.00 | 13345 Cone - Sprocket hub X X 2 4
.35 13347 Manual - F-1 X 5 |25
.35 |13348 Manual - R-1 X 5 |25
17.00 |13350A | Engine Mount Kit X X X 2 5
.85 13353 Key - Sprocket X X x 5 |26
1.00 | 13354 Swivel X X s X X 5 |25
.40 | 13355 Spacer - Shock mount X X X X X 2 4
.10 | 13368 Spring X X X X x X X 1 5
.60 (13369 Rod - Pedal mounting ' 1 3
2.50 13370 Panel - Seat back X X X 1
13279 13372 Chain X X X X
6.40 | 13379 Cover Assy - Chain guard X 3¢ 1
.10 | 13380 Spring - Chain guard X b4 2
13386B |13386A | Mount Assy - Shock X
13386C |13386B | Mount Assy - Shock X 1
25.02 |13386C | Mount Assy - Shock x 1
5.95 |13387 Aluminum Driven Sprocket -
T6-tooth X 2 <4
13413 |13380 Hub Assy X 2 4
13413A |13390A | Hub Assy X X 2 4
.25 113395 Hose X X X X 2 6
1.90 113399 Rod Assy - Brake X * X 1 5
1.90 | 13400 Rod Assy - Throttle X X X 1 5
.30 [ 13402 Screw - Special X b4 b'd X x x 5.4 25 |50
13545 |13404 Slick Tire - 10-inch X
13546 13405 Slick Tire - 11-inch X
7.55 | 13406 Pad - Front bumper : X X 1
13411B | 13411 Frame Assy - Complete X 1
49.25 |13411B | Frame & Pan Assy - Complete X 1
13413A 13413 Hub Kit X
2.95 |13413A | Hub Kit X 2 4
.35 (13417 Manual - C-1 x b |25
.05 113426 Clip - Retaining X X X oS X X X 4 116
19.25 | 13446 Upholstery - Standard X 1
13447A |13447 Upholstery - Deluxe X b4 1
30.00 |13447A | Upholstery - Deluxe X 2
19.25 | 13448 Upholstery - C-1 P 1
.10 (13451 Clip-Retaining ! x 4 116
13454A | 13454 Sprocket - 70-tooth X
8.60 | 13454A | Sprocket - 70-tooth X X 2
.95 | 13458 Control Assy - Throttle link X X X 2 4
1.15 | 13460 Linkage Assy - Throttle control X 2 4

-9




KART INTERCHANGEABLE PARTS
AND SUGGESTED PRICE LIST

Suggested Dea-er
E.Eilsctc Nf:,::“ Description Used on Models s;l%z;?;;d
F-1 R-1 c-1 100 200 300 c-2 5 25
1.65 [13465 Rod Assy - Throttle x X X 4 |12
.45 113467 Link - Throttle control X 2 4
1.65 | 13480 Rod Assy - Brake X X X 4 |12
13482A (13482 Steering Column Assy X
5.20 |13482A | Steering Column Assy X x 1
.05 [13485 Lockplate X X X X X X X 5 |25
.15 |13490 | Bolt - Special 5/16-24 x
3-1/5 in. 1g X 25408
7.05 |13520 Ribbed Tire - 11-inch X X x 9
13526A |13526 Sprocket Assy - 76-tooth X 1 5
16.05 |13526A | Sprocket Assy - T6-tooth X 2 6
2.95 |13531A | Cable Assy X
.40 [13539 Key - Axle x X X X X b 4 |10
.30 113540 Key X X 2 5
10.30 | 13545 Slick Tire - 10-inch X X X X X 2
11.30 |13546 Slick Tire - 11-inch X X X % X X X 2
.90 |13548 Clip - Throttle X 2
.05 113550 Washer - Special b4 X X X X X b 25 | 50
.05 | 13551 Washer - Special p,d b'd X X X X e 25 |50
10.00 |13565 Wheel Assy - Steering X X 2
4.85 (13579 Hub X 1
3.80 |13594 Spindle Assy - L.H. X b4 X X X X 2 6
3.80 13595 Spindle Assy - R.H. X X X X X X 2 6
2.70 | 13640 Tube - 10-inch X X X X X 2 6
2.60 [13641 Tube - 11-inch X X X X X X X 2 6
.05 [13643 Washer - Special b4 X X X 25 |50
.05 | 13669 Washer - Special X x X X X b4 b4 25 | 50
.15 |13670 Shim - 0.010 in. thick X X b4 X 2 x 5 |10
.80 | 13676 Stud - Clamp X 2 4
* 113677 Bolt - Special X 2 4
.50 |13681 Pin - Clevis X 2 4
1.10 {13682 Yoke X 2 4
1.90 |13683 Brake Rod Assy - Long X 3 7
.10 | 13685 Lockwasher X X X X b4 25 | 50
11.50 |13689 Axle - Rear X X X X X 2 5
7.50 (13690 Sprocket - 80-tooth X b'e 2
* 113710 Axle - Rear X 1 3
* 13712 Brake & Shoe Assy X 1 3
* 113713 Tube - Brake X 1 2
1.35 [13714 Clamp - Brake X 2 6
*- AN Shoe Assy - Brake x 2 T
12.75 |13720A | Brake Assy - Complete e X g 2 4
1.50 |13722 Disc - Brake X 30 X X X 4 |10
.15 |13723 Plate - Disc X X X x X 4 |10
1.80 |13724 Housing - Disc X X X X X 2 4
1.20 13725 Shaft Assy - Brake X X X X X 3 T
11.20 |13738 Engine Guard Assy X X 1
* 113743 Connector 3 1
1.65 |13756 Rod Assy - Throttle x 1
* 113758 Channel-Bumper x 1
9.00 |13769 Guard Assy Kit X 1
* 113797A | Swivel - Throttle rod X 2
* 113809 Strip - Front bumper pad
extension X 2
13413A |13872 Cone - Sprocket hub X X X 2 4
13413A [13873 Hub - Sprocket X X X 2 6
* 113888 Flange - Steering X X b's b4 X X X 1 5
* 113889 Shaft - Steering X X 3 X X % X 1 5
* 113892 Tube Assy - Steering support X 1 3

* Price not available at time of publication




KART INTERCHANGEABLE PARTS
AND SUGGESTED PRICE LIST

Suggested Dealer
List Pa:t Description Used on Models Suggested

Pride Number Stocking
List

i
[
-
=
0
—-
Q
-
—
(=]
(=]
b
(=)
(=)
[
2
Q
1
(=]
(2]
[
w

76.90 [ 13896 Frame Assy - Model 100 . X
13897 Washer - Special X 25
13908 Frame Assy - Model 200
13910 Pan - Floor

13916 Mount Assy - Engine

[+,

18.50 | 13917 Engine Mount - Swing
30.00 | 13918+ | Upholstery - Deluxe
"11.80 [13919 | Fuel Tank Assy
* 113923 Decal - Kart x
* 113924 " |Mat - Floor %

i

"
b= T bk et b ek et
[o=]

1.15 13934 Rod - Throttle linkage
* 113935 Rod - Carburetor control
.90 (13938 Mount Assy - Throttle crank
.90 | 13940 Bell Crank Assy - Throttle
.30 (13950 Gasket - Carburetor

19.00 | 13951 Engine Mount Kit
*¥ 1139565 Frame Assy - Model C2
.50]13957 Manual - C-2
* 113958 Sleeve - Steering shaft : X X
.50 113968 Manual - Model 300 X

e =1 B oI o] | oG I U oI G o LRy B L RS | L LI P e B

- - -

.50 13969 Manual - Model 200 x
.50 13970 Manual - Model 100 x
.50 113971 Illustrated Parts List - C-2 X
.50 13972 Illustrated Parts List -
Model 300 x

Q1 Q1 Ao b W
o]
o

o
Ba
[#1]

.50 ] 13973 Illustrated Parts List -
Model 200 X
.50]13974 Illustrated Parts List -
Model 100

.05 | 24236 Washer - Special X X X

o

25

[o%]
o

E

o]
o
(=]

Sk

1.50 | 48637 Sprocket - 10-tooth X
.20 | 100002X | Washer - Plain No. 10 X X X
.20 |1100003X | Washer - Plain No. 10
.20 | 100004X | Washer - Plain 1/4-in. x x x
.20 | 100005X | Washer - Plain 1/4-in.

»
oo
»

]
"
"
el E i -]

.40 | 100006X | Washer - Plain 3/8-in.
.40 |100152X | Nut - Hex 1/4-20 X
1.10 | 100177X | Nut - Hex 5/16-24 x
.20 [ 100183X | Washer - Plain 3/8-in. x X X x x
.20 [100239X | Nut - Hex 10-24

>
B

.20 |100246X | Washer - Lock X
.40 | 100249X [ Nut - Jam 1/4-28
.20 |100271X | Washer - Lock X
.20 | 100311X | Washer - Plain 1/4-in. b 4
.20 [100350X | Washer - Plain

E]
E
E
E

.20 | 100376X | Washer - Plain No. 8 X
.20 | 100440X | Washer - Plain 5/16-in. X
2.35100474X | Screw - Hex hd 1/4-20 x
1/2 in. lg
.20 | 100593X | Washer - Plain 7/16-in. X

E
et Lttt 5= 1 el S B e S e S e S S ey A S 1 ]
(=1
CODBIIBI GO Lo DD LY O G2 L0 LOJCO OO L2 o 1

oMM MM

»
-y

E

"

B

£

i

-t
oo b

1.15 | 100607X | Washer - Plain b'e X X X X X X
.65 | 100613X | Screw - Hex hd 5/16-24 x ;
1in. lg X b'e
.40 |100618X | Washer - Lock X x

=t

Pt
= DD

* 100633 |Screw - Socket hd 1/4-20 x
1/2 in. 1g . x x x
.40 | 100640X | Nut - Lock 1/4-28 : X X X
.65 [ 100682X | Nut - Hex 5/16-24 * x X
.40 | 100707X | Washer - Lock : x

B
E

B

b

Mo

B
Moo

DI DD
= b DD

* Price not available at time of publication



KART INTERCHANGEABLE PARTS
AND SUGGESTED PRICE LIST

Suggested Dealer
:I.Eilscle N::-nizter Description Used on Models S;%E?:‘:
F-1 R-1 Cc-1 100 200 300 c-2 5 25
.20 [100731X | Pin - Cotter % 1
.20 1100786 | Serew - Rd hd 10-32 x
1/2 in. Ig X 1
.20 [ 100888X | Pin - Cotter X X X b'e x x 12 | 24
.20 | 100934X | Screw - Rd hd 8-32 x
3/8 in. lg X X X X X 25 | 50
.40 [101096X | Nut - Hex 5/16-24 X X X X X X X 1 3
.85 (101141X | Nut - Hex 3/8-24 X X X X X SR )
.40 |101143X | Nut - Hex 1/4-20 x - 1
.40 | 101159X | Screw - Rd hd 1/4-20 x
1/2 in. lg X X 1
.40 [101191X | Nut - Hex 10-24 X X X X X X X 1 3
.20 [101194X |Washer - Lock X X x X X X 1 3
.65 |101330X | Nut - Hex 5/16-18 X X x x x X X 1 3
.40 [101337X | Nut - Hex 10-32 X X x X X X X 1 3
.45 [101357X | Nut - Hex 5/16-24 X 1
75 | 101394X | Bolt - Carriage 5/16-18 x
3/4 in. Ig x P X x x X X 6 |12
.20 [101901X | Pin - Cotter ¥ 1
.50 [101956X | Nut - Hex 1/2-13 X X X x b 12 | 24
.20 [101989X | Screw - Rd hd 10-24 x
1/2 in. 1g x 1
.40 |1102145X | Serew - Fil hd 10-24 x
1-1/4 in. 1g x X x X X x X i a3
.40 |102388X | Screw - Hex hd 10-24 x
5/8 in. lg X 1
.80 (102429 | Fitting - Tee X X X X 3 7
.60 [102504X | Screw - Hex hd 1/4-28 x
3/4 in. 1g X X X 1 2
.25 (102549 |Screw - Socket hd 5/16-24 x
1-1/5 in. Ig X X be X X X X 1 3
.20 |103174X | Washer - Lock X 1
1.35 | 103258X | Screw - Hex hd 1/4-20 x
1-1/8 in. 1g X X X % x 1 2
.65 [103278X | Bolt - Hex hd 1/4-28 x
1/2 in. 1g x 1
.70 | 103280X | Screw - Hex hd 1/4-28 x
5/8 in. lg x X X x 1 2
1.15 |103284X | Screw - Hex hd 1/4-28 x
1-1/2 in. Ig X X x X X 1=
.90 [103312X | Bolt - Hex hd 5/16-18 x
5/8 in. lg X X 1
* 1103328 |Screw - Hex hd 5/16-24 x
3/4 in. lg x X 6 | 12
* 103332 Screw - Hex hd 5/16-24 x
1-5/8 in. lg X X 6 |12
* 103359 |Screw - Fil hd 10-24 x
9/16 in. 1g X 12 | 24
.40 [103728X | Pin - Cotter bid X X X X X X 1 2
2.40 [103746X | Nut - 3/8-24 P X X x X X x 1 3
.65 |103984X | Screw - Fil hd 10-24 x
9/16 in. lg X X X X X X 1 3
.45 1104524 | Bearing - Nyliner X X X X X X X 4 8
2.00 |104525 | Cone - Bearing X X X X X 2 6
1.15 [104526 | Cup - Bearing X X X X X X X 2 6
2.75 (104527 | End - Tie rod b« bl b4 X b'e X X 6 | 12
5.95 [ 104528 | Bearing & Adapter b'd X X X X X X 2 4
.45 1104529 | Flange Bearing X X X X X X X 2 6
.651104530 | Bearing - Nyliner upper X 3 X X x x 4 8

* Price not available at time of publication

5=



KART INTERCHANGEABLE PARTS
AND SUGGESTED PRICE LIST

Dealer
Sug&;stled N:}:_ll:" Description Used on Models s;g%i’i:;d
Erice List
F-1 R-1 c-1 100 200 300 c-2 5 25
+.65 11045631 | Bearing - Nyliner lower (A X X b4 X X x 4 8
.60 (104532 | Bearing - Nyliner X X X b.< X X X 4 8
.60 (104533 | Bearing - Nyliner X X X X X X X 4 8
.70 (104538 Nut - Lock X 2 6
.10 (104539 | Nut - Castle 1/2-20 X X X X X X X 4 |12
.20 [104540 | Screw - Hex hd 3/8-24 x
3-14 in. lg X X X X X 6 |12
.30 |104542 | Screw - Set 1/4-20 b 4 8
.15 1104544 | Screw - Special : .o X X X b¢ 2 6
1.60 |104547 | Valve - Shutoff X X X X 3 T
.60 (104550 | Bearing - Nyliner X X X X X X X 10 | 30
1.15 |104558X | Bolt - Hex hd 3/8-24 x
3/4 in. 1g X X 1
2.60 [104559 | Bearing - Cone and Seal X X 2 6
.40 1104564 | Wrench X X x X X X X b5 |25
2.40 |104580X | Bolt - Hex hd 3/8-24 x
2 in. 1g X X 1
.50 |104726 | Nut - Lock 3/4-16 X x X x X X 10 |30
.65 |104738X | Screw - Hex hd 10-24 x
1/2 in. lg X X x X % X X 25
.40 [104752 | Screw - Set 1/2-13 X x X X X 6 |12
* 1104753 | Bolt - Hex hd 3/8-24 x
3 in. Ig X 2 6
.35 (104754 | Nut - Hex 3/4-16 X X e 4 | 8
4.90 |104759X | Screw - Socket hd 8-32 x
1/2 in. lg X X X x 12 |24
* 104767 | Washer - Spring X 6
.35 /1104775 | Screw - Hex hd 1/4-28 x
5/16 in, 1g X x X 6 [i12
.20 |104822 | Washer - Special X > X x X X x 25 |15
* 1104823 | Screw - Hex hd 1/4-20 x
5/8 in. lg SEMS x X X X X X xi=| 25498
.20 |104862 | Screw - Rd hd 8-32 x
1.4 in. Ig X 12
.65 |105318X | Screw - Hex hd 1/4-20 x
3/4 in. Ig x x 12
.20 |105376X | Nut - Hex X b'e X b4 X 1 3
1,15 [105380X | Nut - Hex 3/8-24 X X X X A X x 1 3
* 1105415 | Nut - Lock 1/4-20 pie 1
.20 |105464X | Washer X X X X X 1 3
.20 |105595X | Pin - Cotter X X X X X X X 1 3
2.15 |105740X | Nut - Hex 5/16-18 X X X X X X X 1 3
.45 |105915X | Screw - Hex hd 1/4-20 x .
1/2 in. Ig X X x x 12 |24

* Price not available at time of publication

=B



